
October, 2001
:BAT71launaM riapeR saG/troP ebul liO  5 HP Oil Lube Portable

ACSL530RVP

1
1

22

33 4

78
910

1112

5

13

14
15 1516

16

16

1718

18

19
54

20

21
29

30

31

31
52 51

35 35

53

49

50 48

31

25
26

28
27

32 4354 44

46

47

39
40

41

42

34
35

23

24

33
36

37
38

22

14 6 5
55

56

57

58

 For replacement parts contact:     Allparts Equipment and Accessories Inc.                  1-877-475-5660                www.allpartsinc.com
 
 
 
 

  For replacement parts contact:     Allparts Equipment and Accessories Inc.                  1-877-475-5660                www.allpartsinc.com



October, 2001
Oil lube Port/Gas Repair Manual 18 TAB: 5 HP Oil Lube Portable

L530RVP

*See the Pumps Tab.

Key
No. Part Number Description

1 D23574 BOLT SHOULDER
2 D23067 WHEEL PNUEMATIC 10" OD
3 SSN-631 WASHER BELLEVILLE
4 SSF-8080-ZN NUT HEX 3/8-16UNC-2B
5 AC-0699 TOOL BASKET
6 SSP-554 PLUG PIPE, 1/2 - 14 NPT
7 AC-0764 MANIFOLD, 2"NPT ALUMINUM
8 TIA-4150 VALVE SAFETY
9 H-2099 ADAPTER, 1/4NPT X 1/4 NPSM
10 SSP-551 FITTING, 1/4 TO 1/4 NPT SW
11  SS-1215 PLUG PIPE, 1/8
12 AC-0698 REGULATOR
13 SSP-550 FITTING, 1/4 TO 1/8 NPT
14 GA-360-B GAUGE
15 SSF-634 SCREW, 5/16 - 18 X 2 HEX
16 SSF-8150 NUT HEX WIZ LOCK LG FLANGE
17 CAC-4205 CORD ASSEMBLY
18 SUDL-9-1 SCREW, 8-32X.375/.344
19 MO-3021-1 MOTOR
20 SSF-3121-ZN SCREW, 5/16-18X1 3/4 WHIZ
21 SSW-8241 SPACER,1 OD X.328ID
22 SSP-543 NIPPLE,1/4 X 4
23 CAC-1279 REDUCER BUSHING
24 AC-0700 PRESSURE RELIEF TUBE
25 SSP-7811 NUT SLEEVE ASSEMBLY 1/4
26 SS-8553 CONNECTOR BODY
27 CAC-4337-1 VALVE CHECK, NPT - 1/2
28 AC-0693 SWITCH PRESSURE
29 SSP-7812 NUT SLEEVE ASSEMBLY 1/2
30 AC-0556 PRESSURE SWITCH COVER
31 91895680 SCREW, 1/4 - 20 X .75
32 AC-0694 OUTLET TUBE
33 DAC-225 CONNECTOR MALE 1/2 OD
34 SSF-569 NUT HEX, 1/4-20
35 SSF-953-ZN SCREW SELF TAPPING, 10X5/8
36 AC-0467 BRACKET BELTGUARD
37 CAC-1392 STRAIN RELIEF
38 SSF-556 SCREW, #10 - 32x1 HEX HEAD
39 SUDL-413-2 POWER CORD ASSEMBLY
40 *BAL-T16 PUMP ASSEMBLY
41 SSF-3159 SCREW, 3/8-16X2 HEX WASHER
42 AC-0697 HANDLE
43 SSF-646 SCREW, M8 X 1.25 X 18
44 AC-0710 ADAPTER
45 AC-0712 GASKET INLET
46 AC-0485 BRACKET BELTGUARD
47 AC-0433 GUARD BELT, INSIDE
48 BT-319 BELT V A56
49 SSN-1014-ZN WASHER .339/.344 ID 1 1/2
50 PU-2909 PULLEY A SECT V-BELT 2.8
51 AC-0713 FINGER GUARD
52 SSF-8131 NUT SPEED, 8AB "U" TYPE
53 AC-0434 GUARD BELT, OUTSIDE
54 AC-0711 RETAINER
55 SST-107 RUBBER FEET
56 SSF-630 SCREW
57 AC-0696 INTAKE FILTER
58 SSP-555 NIPPLE

 For replacement parts contact:     Allparts Equipment and Accessories Inc.                  1-877-475-5660                www.allpartsinc.com
 
 
 
 

  For replacement parts contact:     Allparts Equipment and Accessories Inc.                  1-877-475-5660                www.allpartsinc.com

http://www.allpartsinc.com/mmAllParts/Others/bal-t16.pdf
andrew.carlson
Highlight


